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L5390 dewemzol (39 19 x 30 b3 x 19 1A) §sdmEEs
Wall Block ( 39 sm x 30 sm x 19 sm ) Test

sd3390m0b 8mbsgdndo
Customer Data
Bodumdol smggbmds 2 by 5odnmdols bmdgdo 89 390/300/190
Quantity of samples RO P Size of test samples , mm
psdag@ol Bygagbo
_Test Results
Bodwmdols #
Sample 1 2
d
s i 30.03.2024 30.03.2024
est Day

603930 bbegsbgds , comy
Sample age , day 28 + 28 +
298mEeol bsbytdeagmds , §0 .
Duration of test , sec 24 22
6084980l Bmdgdo , 83
Sample size , mm A/B 390 /300 390 / 300

H 190 190
Bodadol Fmbs , 33
Concrete weight , kg 22.300 22.550
dngmemdomo fmbs |, 3p/8°
Density weight , kg/m? 1000 1010
0603930 sGZ0MmZs , 36
Load of destruction , kN 703.2 700
Lod@ 3o 3mddgs®y . R, 8a3s
Strength on compression , R , Mpa 6.01 5.98

sliggbs demegol bsdmsmm boddgogos R= 6 dads
Conclusion Block average strength R= 6 MPa
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CUSTOMER i "daeaan” DATE : 3/30/2024
CUSTOMER I odmfisBmoo RAPOR NO : #2 [ 30.3.2024
ADRESS 1 : mAbgyzn , ddg80 LemmznblLgdnl 4.6 STANDARD 8
ADRESS 2 : RESERVE 1 :
BLOCK TYPE : boggeemg demmzn RESERVE 2 :

H RESERVE 3 :

T.no |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE TEST DATE SAMPLE DAY FORCE STRENGTH
’ mm mm mm g gfcm3 tl 12 day kN N/mm2
1 [300 330 190 22300 1.00 26.2.2024 30.3.2024 28+ 703.20 6.01
2 [300 390 190 22550 1.01 26.2.2024 30.3.2024 28+ 700.05 5.98
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 10
960 8
720 B¢ 6
480 4
240 2
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